SPORTON LAB.

FCC RF Test Report

Report No. : FG182710A

Conducted Spurious Emission

LTE Band 5/ 1.4MHz

Lowest Channel / QPSK Middle Channel / QPSK
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Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALim
30.000 MHz 815.000 MHz 100,000 kHz 513.62604 MHz ~63.08 dém -50.08 dB 30.000 MHz 815.000 MHz 100.000 kHz 701.26562 MHz -64.53 dém -51.53 dB
£60.000 MHz 1.000 GHz 100.000 kHz 946.78322 MHz -64.13 dém -51.13 dé 860.000 MHz 1.000 GHz 100.000 kHz 998.39161 MHz -63.74 dém -50.74 B
1.000 GHz 3.000 GHz 1.000 MHz 1.54853 GHz -45.49 dBm -32.49 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.57258 GHz -45.23 dBm -32.23 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.97875 GHz -49.65 dém -36.65 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.95576 GHz -49.87 dém -36.87 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.77831 GHz -51.51 dém -38.51 dB 7.000 GHz 9.000 GHz 1.000 MHz 8.79530 GHz -51.52 dBm -38.52 dB
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Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 815.000 MHz 100.000 kHz 803.03473 MHz -64.44 dBm -51.44 dB
860.000 MHz 1.000 GHz 100,000 kHz 0931,39860 MHz -64.12 dBm -51.12 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.69608 GHz -45.67 dBm -32.67 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.91926 GHz -48.80 dBm -36.80 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.77131 GHz -51.82 dBm -38.82 dB
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LTE Band 5/ 3MHz

]

J

Date 28 1IN 2021 152931

Lowest Channel / QPSK Middle Channel / QPSK
([ spectrum k=
Ref Level 0.00 d8m  Offset 4.70 dB Mode Auto Sweep Ref Level 0.00 dém  Offset 4.70 d8 Mode Auto Sweep
SGL Count 1004100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
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Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 815.000 MHz 100,000 kHz 513.62604 MHz ~64.00 dém ~51.00 dB 30.000 MHz 815.000 MHz 100.000 kHz 700.48101 MHz ~64.40 dBm -51.40 d&
£60.000 MHz 1.000 GHz 100.000 kHz 912.51748 MHz -64.23 dém -51.23 dB 860.000 MHz 1.000 GHz 100.000 kHz 890.00000 MHz -64.24 dBm -51.24 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.54853 GHz -44.65 dBm -31.65 d& 1.000 GHz 3.000 GHz 1.000 MHz 1.57058 GHz -45.18 dBm -32.18 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.96525 GHz -49.70 dém -36.70 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.97875 GHz -49.84 dBm -36.84 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.78030 GHz -51.73 dém -38.73 dB 7.000 GHz 9.000 GHz 1.000 MHz 8.768280 GHz -51.65 dBm -38.65 dB
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Range Low | Range Up RBW | Frequency | Power Abs | ALimit |
30.000 MHz 815.000 MHz 100.000 kHz 801.07321 MHz -64.41 dBm -51.41 dB
860.000 MHz 1.000 GHz 100,000 kHz 892,23776 MHz -64.14 dBm -51.14 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.69258 GHz -45.63 dBm -32.63 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98725 GHz -48.24 dBm -36.24 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.77531 GHz -51.78 dBm -38.78 dB
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LTE Band 5/5MHz

Lowest Channel / QPSK Middle Channel / QPSK
([ spectrum k=
Ref Level 0.00 d8m  Offset 4.70 dB Mode Auto Sweep Ref Level 0.00 dém  Offset 4.70 d8 Mode Auto Sweep
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Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 815.000 MHz 100,000 kHz 514.80385 MHz ~64.18 dém 5118 dB 30.000 MHz 815.000 MHz 100.000 kHz 760.30410 MHz ~64.47 dBm “51.47 dB
£60.000 MHz 1.000 GHz 100.000 kHz 945.24476 MHz -64.04 dém -51.04 dé 860.000 MHz 1.000 GHz 100.000 kHz 866.50350 MHz -64.14 dém -51.14 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.54903 GHz -45.01 dBm -32.01 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.66908 GHz -45.45 dBm -32.45 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98775 GHz -49.73 dém -36.73 d 3.000 GHz 7.000 GHz 1.000 MHz 6.99375 GHz -49.84 dBm -36.84 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.76631 GHz -51.86 dBm -38.86 dB 7.000 GHz 9.000 GHz 1.000 MHz 8.79830 GHz -51.61 dBm -38.61 dB
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Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 815.000 MHz 100.000 kHz 782.63493 MHz -64.30 dBm -51.30 dB
860.000 MHz 1.000 GHz 100,000 kHz 892,51742 MHz -64.22 dBm -51.22 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.68908 GHz -44.72 dBm -31.72 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99975 GHz -48.66 dBm -36.66 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.76231 GHz -51.63 dBm -38.63 dB
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LTE Band 5/ 10MHz

Lowest Channel / QPSK Middle Channel / QPSK
([ spectrum k=
Ref Level 0.00 d8m  Offset 4.70 dB Mode Auto Sweep Ref Level 0.00 dém  Offset 4.70 d8 Mode Auto Sweep
SGL Count 1004100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit Gheck PABS Limit §heck PARS
_10 ddpe_EPURIOUS LINE aBS PABS _10 ddne_$PURIOUS LINE ABS PARS
SPURIOUS_LINE_ABS, SPURIOUS_LINE_ABS
-20 der -20 dBém
30 d8 30 dBm
-40 dBm -40 dBm
-50 dBm ! 50 dBm 1
| . U | o S
-50 dBm 60 dBm———
y 2
70 d8 70 dBm
80 ds -80 dBm
-90 dém -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency |  Powerabs |
30.000 MHz 815.000 MHz 100,000 kHz 811.66542 MHz ~64.24 dBm -51.24 dB 30.000 MHz 815.000 MHz 100.000 kHz 813.62694 MHz -61.90 dém -48.00 d&
£60.000 MHz 1.000 GHz 100.000 kHz 932.93706 MHz -64.12 dém -51.12 dé 860.000 MHz 1.000 GHz 100.000 kHz 873.63636 MHz -64.17 dém -51.17 B
1.000 GHz 3.000 GHz 1.000 MHz 1.54953 GHz -44.82 dBm -31.82 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.54953 GHz -45.22 dBm -32.22 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.91976 GHz -49.69 dém -36.69 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98475 GHz -49.77 dém -36.77 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.75831 GHz -51.62 dém -38.82 dB 7.000 GHz 9.000 GHz 1.000 MHz 8.76581 GHz -51.83 dBm -38.83 dB
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Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 815.000 MHz 100.000 kHz 814.80385 MHz -64.29 dBm -51.29 dB
860.000 MHz 1.000 GHz 100,000 kHz 949,02098 MHz -64.09 dBm -51.09 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64959 GHz -45.45 dBm -32.45 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99875 GHz -48.62 dBm -36.62 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.79580 GHz -51.79 dBm -38.79 dB
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Report No. : FG182710A

Frequency Stability

Test Conditions LTE Band 5 (QPSK) / Middle Channel Limit
BW 10MHz 2.5ppm
Temperature Voltage
(°C) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0016
40 Normal Voltage 0.0005
30 Normal Voltage 0.0013
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0004
0 Normal Voltage 0.0015
-10 Normal Voltage 0.0021 PASS
-20 Normal Voltage 0.0026
-30 Normal Voltage 0.0017
20 Maximum Voltage 0.0025
20 Normal Voltage 0.0014
20 Battery End Point 0.0011

Note: Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.4 V.
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LTE Band 13

Peak-to-Average Ratio
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26dB Bandwidth
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Occupied Bandwidth

Mode LTE Band 13 : 99%0BW(MHz)
BW 10MHz

Mod. QPSK 16QAM
Middle CH 9.05 8.95

Spectrum L= Spectrum L=
Ref Level 24.50 dom  Offset +.50 db @ RBW 300 kHz RefLevel 24.50 dom  Offset +.50 di e RBW 300 kHz
o At 30dE SWT 126ps @ VBW 1MHz  Mode auto FFT e Att 300E SWT 126 @ VBW  1MHz  Mode Auto FFT
SGL Count 1007100 SGL Count 100/100
@ 1Pk Max @10k Max
20 dom—1 Mi[1] 15.79 dBm| 20 dem—1. LTSN 16.03 dBm|
i PR - 785.6760 MHz, P 783.3990 MHz
10 B P - MM e W™ ¥ 9.050949051 MH2 10 dBm s N BecBw AL 8.051048951 MHz
[ | f 4
0 dém f 1 0 dém 7 T
f \
10 df / ! -10 di - +
20 B —f = T e 20 dBm—+ — B
il p. et "
-a0d o o
-4 dem—t -40 dbm—+
-50 df -50 df
-60 dBm—rt -60 dBm—+
o d 70 di
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 762.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result | Type | Ref | Trc | X-valug | ¥-valuae | Function | Function Result |
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Conducted Band Edge

LTE Band 13 /5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RBmax
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Rangelow | RangeUp | RBW | Fraquency | __Powerabs |  Atimit Rangelow | Rangeup | RBW | Frequency | __Powerabs |  ALimit
763.000 MHz 775,000 MHz 6.250 kHz 774,97003 MHz -49,57 dém -3.57 db 763.000 Mz 775.000 MRz 6.250 kHz 774.60431 MHZ “58.46 dBm 12,45 08
775.000 MHz 775,900 MHz 100,000 kHz 77587438 MHz -36.43 dBm -23.43 d& 775.000 MHz 775.900 MHz 100.000 kHz 775.17128 MHz ~47.00 dBm ~34.00 dB
775,900 MHz 776.000 Mz 30.000 kHz J75.93631 MHz =40,57 dbm -27.87 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.90075 MHz -51.72 dBm -38.72 db
776.000 MHz 788.000 MHz 100.000 kHz 779.73427 MHz 6.03 dBm -23.97 dB 776.000 MHz 788.000 MHz 100.000 kHz 784.74525 MHz 6.51 dBm -23.49 dB
788,000 MHz 788,100 MHz 30.000 kHz 78804251 MHz -50.30 dém -37.30 d& 788.000 MHz 788.100 MHz 30.000 kHz 768.05260 MHz -33.33 dem -20.33 d8
788.100 MHz 793.000 MHz 100,000 kHz 788, 16508 MHz -46.16 dBm -33.16 dB 788 100 MH= 783.000 MHz 100,000 kHz 788 12203 MHz 29.72 dBm 1672 0B
793.000 MHz 806.000 MHz 6.250 kHz 79356494 MHz -65.13 dBm -19.13 d& 793.000 MHz B806.000 MHz 5.250 kHz 793.04545 MHz -60.59 dbm ~14.59 dB
Y —
Read,
il ady 4 I Ready 1 1 y
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SPORTON LAB.

FCC RF Test Report Report No. : FG182710A

LTE Band 13/ 5MHz / 16QAM

Lowest Band Edge / 1RB Highest Band Edge / 1 RBmax

Spectrum ué}‘ Spectrum
Ref Level 24.50 dbm  Offset 4.50 dB Mode Auto Sweep RefLevel 24.50 d2m  Offset 4.50 dB Mode auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvaPwr ®1 AvgPwr
20 ahifuiL gheck PARS 20 gbifi Gheck PA
Line _§PURIOUS_| INE_ABS “ PAKS Line _§PURIOUS_|INE_ABS PABS n
10dBm 10 dBm H
od H 0 dBm “
-10 dem H -10 dBm B J l
-20 dBm J .‘ -20 dem J \
-30 dem j IK -30 dBm ; \
_an Aa _an /ﬁ‘ \
SPURIOUS_LINE_ABS SPURIOUS_LINE 8BS
] — \
50 dam ima 50 dem /\,\J \\
-60 dem \]_ -60 dBm .\
70 dem 70 dBm r
Btart 763.0 MHz 7007 pts Stop BO6.0 MHz || Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Pawerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 77497003 MHz -56.44 dBm -10.44 d& 763.000 MHz 775.000 MHz 6.250 kHz 77431062 MHz -76.06 dBm -30.06 dB
775.000 MHz 775,900 MHz 100000 kHz 775.89865 MHz -39.84 dBm -26.84 dB 775.000 MHz 775.000 MHz 100.000 kHz 275 78716 MH= 5435 cbm t1 39 dp
F75.900 MH2 776.000 MHz 30.000 kHz 77599446 MHz -43.80 dBm -30.80 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.90634 MHz -69.33 dbm -56.33 db
776.000 MHz 788,000 MHz 100.000 kHz 777.34865 MHz 19.71 dém -10.29 de 776.000 MHz 788.000 MHz 100.000 kHz 786.63936 MHz 19.80 dBm -10.20 dB
788.000 MHz 768,100 MHz 30.000 kHz 78606638 MHz -68.15 dém -55.15 d& 786.000 MHz 769.100 MHz 30.000 kHz 788.00295 MHz -58.23 dbm -45.23 db
788.100 MHz 793,000 MHz 100.000 kHz 788.10245 MHz -63.89 dBm -50.89 dB 788 100 MH= 793.000 Mz 100.000 kHz 785 10754 MHe 5503 dBm 4203 db
793.000 MHz 205.000 MHz 5.250 kHz 794.90260 MHz ~76.40 dém -30.40 dB 753.000 MHz 806.000 MHz £.250 kHz 793.01948 MHz -75.65 dBm -29.65 db
Y
Ready Read:
]'r 7 '—[ ady 4

Date: 24.SEP.2021 13281

a

Date: 24 SEP.2021 14:34:00

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum x| Spectrum
Ref Level 24.50 dBm  Offset .50 dB Mode Auto Sweep Ref Level 24.50 dém  Offset 4.50 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avgPwr
20 dbipuil Gheck BARS 20 dblit Gheck PARS
Line _$PURIOUS_) INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dBm 10 dBm
P
od I ‘ 0 dem |‘
-10 dBm l \ -10 dBm — I
20 dam f \ 20 dem J '\
-30 dBm J’ T -30 dem = T‘
_an da - 1 _an An
SPURIOUS_LINE_ABS_ \‘Tv SPURIOUS_LINE_ABS
-50 dBm /‘J t -50 dBm
-60 dem -~ 60 dem
70 dem Vad . 70 dém =
Start 763.0 MHz 7007 pts Stop B06.0 MHz || Start 763.0 MHz 7007 pts Stop 806.0 MHz
purious Emi Spurious Emissions
__Rangelow | RangeUp | RBW | Frequency | _Powerabs | Alimit | Range Low Rangeup | RBW | Frequency |___powerabs | ALimit
763.000 Mz 775,000 MHz 6.250 kHz 774,83616 MHz -51.65 dém -5.65 db 762,000 MHz 775.000 MAz 5.250 kHz 774.93407 MHZ -60.33 dbm -14.38 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.79525 MHz -38.65 dém -25.65 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.81234 MHz -46.84 dBm -33.84 dB
775.500 MHz 776.000 MHz 30.000 kHz 775.98227 MHz -42.72 dBém -29.72 dB 775.500 MHz 776.000 MHz 30.000 kHz 775.90774 MHz -51.57 dBm -38.57 dB
776.000 MHz 788,000 MHz 100.000 kHz 780.23776 MHz 4,84 dBm -25.06 dB 776.000 MHz 788.000 MHz 100.000 kHz 785,15285 MHz 5.38 dBm -24.62 dB
788.000 MHz 788,100 MHz 30.000 kHz 786.00125 MHz -50.93 d&m -37.93 d8 786.000 MHz 768.100 MHz 30.000 kHz 768.02426 MHz -36.05 dBm -23.05 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.17058 MHz -46.43 dBm -33.43 d8 788.100 MHz 793.000 MHz 100.000 kHz 788.11713 MHz -32.09 dBm -19.00 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.11039 MHz -68.23 dém -22.23 d8 793.000 MHz 806.000 MHz 6.250 kHz 793.14935 MHz -60.08 dbm -14.08 dB
T
Read
T . i i Ready 4
Date: 24.SEP.2021 13.21.53 Date: 24.SEP.2021 13:33:45
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SPORTON LAB.

FCC RF Test Report

Report No. : FG182710A

LTE Band 13/ 5MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RBnax

Spectrum ué}‘ Spectrum
Ref Level 24.50 dbm  Offset 4.50 dB Mode Auto Sweep RefLevel 24.50 d2m  Offset 4.50 dB Mode auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr ®1 AvgPwr
on dbipuLgheck PARS 20 abjaiLgheck PA
Line _§PURIOUS_| INE_ABS J'] PAKS Line _§PURIOUS_|LINE_ABS, PARS ﬁ
10 dBm . 10 dBm H
od !L 0 dBm “
-10 dem 1‘ 1 -10 dBm B 1
-20 dam JI . 20 dem l |\
-30 dem /, \k -30 dBm T I\
.an Aa -an dn {
SPURIOUS_LINE ABS_ SPURIOUS_ LINE_ABS H \
50 dem J 50 dem
-60 dem / -60 dBm - {
70 dem 70 dem ™
A |
Btart 763.0 MHz 7007 pts Stop BO6.0 MHz || Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Pawerabs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 77495804 MHz -58.21 dBm -12.21 dé 763.000 MHz 775.000 MHz 6.250 kHz 774.01009 MHz -76.27 dbm -30.27 dB
775.000 MHz 775,900 MHz 100000 kHz 775.89236 MHz -40.37 dBm -27.37 dB 775.000 MHz 775.000 MHz 100.000 kHz 275 57527 MH= 84 28 dbm o126 dp
775.900 MHz 776,000 MHz 30.000 kHz 775.96618 MHz -44.56 dBm -31.56 dB 775.000 MHz 776.000 MHz 30,000 kHz 375.36453 Mz 59,19 dam o6 10 db
776.000 MHz 788,000 MHz 100.000 kHz 777.34865 MHz 18.59 dém -11.41 de 776.000 MHz 788.000 MHz 100.000 kHz 786.68731 MHz 18.66 dBm -11.34 dB
788.000 MHz 768,100 MHz 30.000 kHz 786.05659 MHz -68.48 dBm -55.43 d& 786.000 MHz 769.100 MHz 30.000 kHz 768.03452 MHz -59.81 dbm -46.81 dB
788.100 MHz 793,000 MHz 100.000 kHz 788.13182 MHz -64.06 dBm -51.06 dB 788 100 MH= 793.000 Mz 100.000 kHz 788 12607 MHe 56 12 dBm 312 b
793.000 MHz 205.000 MHz 5.250 kHz 704.25325 MHz ~76.70 dém -30.70 d& 753.000 MHz 806.000 MHz £.250 kHz 793,43506 MHz -75.74 dbm -29.74 db

Ready

]’r 1

Date: 24, SEP.2021 13:26:57

i

Ready

Date: 24 SEP 2021 14:32:40

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 24.50 dBm  Offset 4.50 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 24,50 dBm
SGL Count 100/100

Offset 4.50 dB Mode Auto Sweep

@1 AvgPwr [@1 avgPwr
20 dhHuiL Gheck BARS 20 dblit Gheck PARS
Line _$PURIOUS_) INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dBm 10 dBm
od i | 0 dem ey
-10 dBm - I \ -10 dBm —
-20 dBm J‘ \| -20 dem {
-30 dBm J L -30 dem "J
_an da _an An
SPURIOUS_LINE_ABS_ g SPURIOUS_LINE_ABS
-50 dém M’J f -50 dBm r"
-60 dBm et -60 dBm /‘,
70 dom i 70 dem b —
1
Start 763.0 MHz 7007 pts Stop 806.0 MHz ||l Start 763.0 MHz 7007 pts Stop 806.0 MHz
purious Emi Spurious Emissions
__Rangelow | RangeUp | RBW | Frequency | _Powerabs | Alimit | Range Low Rangeup | RBW | Frequency |___powerabs | ALimit
763.000 MHz 775,000 MHz 6.250 kHz 774.94505 MHz -53.41 dém -7.41d8 763.000 MHz 775.000 MHz 6.250 kHz 774.92208 MHz -61.43 dBm -15.43 de
775.000 MHz 775.900 MHz 100.000 kHz 775.86628 MHz -40.18 dém -27.18 d& 775.000 MHz 775.900 MHz 100.000 kHz 775.82672 MHz -47.47 dBm -34.47 dB
775.500 MHz 776.000 MHz 30.000 kHz 775.97288 MHz -44.80 dBm -31.80 d8 775.500 MHz 776.000 MHz 30.000 kHz 775.95266 MHz -52.59 dBm -39.59 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.75624 MHz 4.18 dBm -25.82 dB 776.000 MHz 788.000 MHz 100.000 kHz 785,30869 MHz 4.30 dBm -25.70 dB
788.000 MHz 768,100 MHz 30.000 kHz 788.06828 MHz -51.99 dém -38.99 dé 786.000 MHz 788.100 MHz 30.000 kHz 788.00125 MHz -40.10 dBm -27.10 de
788.100 MHz 793.000 MHz 100.000 kHz 788.26888 MHz -47.43 dém -34.43d8 788.100 MHz 793.000 MHz 100.000 kHz 788.25909 MHz -36.85 dBm -23.35 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.30519 MHz ~70.05 dém ~24.05 d8 793.000 MHz 806.000 MHz 6.250 kHz 793.30515 MHz -61.11 dbm -15.11 dB
T
Read
T . i i Ready 4
Date: 24.SEP.2021 13.23. 11 Date: 24.SEP.2021 14:28:14
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SPORTON LAB.

FCC RF Test Report Report No. : FG182710A

LTE Band 13 /5MHz / 256 QAM
Highest Band Edge / 1 RBmax

Lowest Band Edge / 1RB

Spectrum

Ref Level 24.50 dBm  Offset 4.50 dB Mode Auto Sweep Spectrum
SGL Count 100/100 Ref Level 24.50 dem  Offset 4.50 de Mode Auto Sweep
@1 AvgPwr SGL Caunt 100/100
20 dbf})lll heck PASS o1 AVEPWF
Line _§PURIOUS_| INE_ABS ol =
10 dBm 20 ghifnit heck PA
Line SPURIOUS, INE_ABS PASS l
od 10 dBm I‘
-10 dBm 0 dBm J‘\
-20 d8m -10 dém —] H‘
-30 dBm -20 dBm i \
.an da -30 dBm |
SPURIOUS_LINE_ABS_ / /\ f l
50 dem a) L \ _an dn |
! [ rf' 1% \/\ ‘[ A m SPURIOUS_LINE_ABS \ f \
J
-60 dBm -50 dBm
~ =
70 dem f -60 dBm A LY
NS - [
Start 763.0 MHz 7007 pts stop 806.0 MHz | ||| 70 dem lr‘

Rangelow | RangeUp | RBW | Frequency | PowerAbs | ALimit Start 763.0 MHz 7007 pts Stop 806.0 MHzZ
763.000 MHz 775.000 MHz 6,250 kHz 774,98202 MHz -58.15 dém -13.15 g8 | |[[Spurious Emissions o
775.000 MHz 775,900 MHz 100.000 kHz 775.18207 MHz -43.89 dBm -30.60 de ||| _Rangerow | Rangeup | RBW | Frequency | Powerabs | aLimit ||
775.900 MHz 776,000 MHz 30,000 kHz 775,90654 MHz -60.57 dBm -47.57 dB 763.000 MHz 775.000 MHz 6.250 kHz 773.89111 MHz -76.45 dBm -30.45 de
776.000 MHz 788,000 MHz 100,000 kHz 777,34865 MHz 15,61 dBm Z14.39 d8 775.000 MHz 775.900 MHz 100.000 kHz 775.68017 MHz -54.48 dBm -51.48 dB
788.000 MHz 786.100 MHz 30.000 kHz 788.06668 MHz -56.66 dém ~43.66 dB 775.500 MHz 776.000 MHz 30.000 kHz 775.94960 MHz -69.07 dbm -56.07 dB
788.100 MHz 793,000 MHz 100.000 kHz 788.12203 MHz -52.37 dém -39.37 dB 776.000 MHz 788.000 MHz 100.000 kHz 786.62737 MHz 15.73 dBm -14.27 dB
793.000 MHz 306,000 MHz 6,250 kHz 796.65584 MHz -76.20 dBm -30.20 d8 788.000 MHz 788.100 MHz 30.000 kHz 768.03402 MHz -63.19 dBm -50.19 de

- 788.100 MHz 793,000 MHz 100.000 kHz 788.24930 MHz -58.63 dBm -45.63 dB
I Ready Y 793.000 MHz B805.000 MHz 6.250 kHz 793.11035 MHz -76.28 dbm -30.28 dB

Date: 24, SEP.2021 13:25.40

i

Ready

Date: 24 SEP.2021 14:31:15

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum x| Spectrum
Ref Level 24.50 dBm  Offset .50 dB Mode Auto Sweep Ref Level 24.50 dém  Offset 4.50 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvoPwr
on dbipuLgheck pARS 20 dblit Gheck PARS
Line _$PURIOUS_) INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dBm 10 dBm
od 0 deém + _‘\
-10 dBm 1 -10 dBm — {
-20 dBm i -20 dem
| \
-30 dBm W -30 dBm ), \l
_an da _an An
SPURIOUS_LINE_ABS_ SPURIOUS_LINE_ABS ~ W«-
-50 dBm - r'\ -50 dBm
-60 dem 60 dem ,J
70 dam o 70 dém Mo,
.
Start 763.0 MHz 7007 pts Stop 806.0 MHz || Start 763.0 MHz 7007 pts Stop 806.0 MHz
purious Emi [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Range Low Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.93407 MHz -54.90 dém -6.90 dB 763.000 MHz 775.000 MAz 6.250 kHz 774,05804 MHz -632.50 dBm -17.50 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.84201 MHz -41.65 dém -26.65 dB 775.000 MHz 775.900 MHz 100,000 kHz 77561723 MHz -49.61 dbm -36.61 dB
775.500 MHz 776.000 MHz 30.000 kHz 775.95260 MHz -46.29 dBm -33.29 d8 775.500 MHz 776.000 MHz 30.000 kHz 775.92872 MHz -54.79 dBm -41.79 dB
776.000 MHz 788,000 MHz 100.000 kHz 778.71528 MHz 1,87 dém -28.03 dB 776.000 MHz 788.000 MHz 100.000 kHz 785,05694 MHz 2.50 dBm -27.50 dB
788.000 MHz 788,100 MHz 30.000 kHz 786.01014 MHz -54.28 d&m -41.28 d8 786.000 MHz 768.100 MHz 30.000 kHz 768.00335 MHz -46.29 dbm -33.20 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.26359 MHz -49.55 dBm -36.95 d 788.100 MHz 793.000 MHz 100.000 kHz 788.13182 MHz -42.16 dBm -29.16 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.00549 MHz -73.02 dém -27.09 d8 793.000 MHz B805.000 MHz 6.250 kHz 793.52597 MHz -63.38 dbm -17.38 dB
T —
Read
T . i i Ready 4
Date: 24.SEP.2021 15.24 22 Date: 24.SEP.2021 14:20:38
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SPORTON LAB.

FCC RF Test Report Report No. : FG182710A

LTE Band 13/ 10MHz / QPSK

middle Band Edge / 1 RB middle Band Edge / 1 RBmax

Spectrum %:' Spectrum
Ref Level 24.50 dbm  Offset 4.50 dB Mode Auto Sweep RefLevel 24.50 d2m  Offset 4.50 dB Mode auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
on dbipuLgheck PARS 20 chffpit qhack : PARS
Line _§PURIOUS_| INE_ABS ” PASS Line _§PURIOUS_|INE_ABS PABS ﬂ
10 dBm H 10 dBm “
od 0 dBm |
Il Il
-10 d8m I lL -10 dBm — L il
-20 dBm [ \ -20 dem / 1‘
-30 dem Jl f -30 dBm r} \‘
_an da b _an dn
SPURIOUS_LINE_ABS_ j{ ‘\ A 1 SPURIOUS. LINE ABS / \
. J | - 4
50 dBm p A\,\l / /”l\ S0 dem i\\ / \ 7 -
-60 dem ’- ‘\,]_ -60 dBm I
70 dem + 70 dBm ™
—anaret®” [ ¥
Start 763.0 MHz 7007 pts Stop 806.0 MHz | || Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW Freguency | Pawerabs | ALimit
763.000 MRz | 775,000 MHz 5,250 knz 77486214 Mnz ~71.22 dém ~25.22 0B 763.000 MHz | 775.000 MRz 5.250 Kz 77361538 Mhz ~74.41 dbm -28.41 0B
775.000 MHz 775,900 MHz 100000 kHz 775.88427 MHz -54.72 dBm -41.72 dB 775.000 MHz 775,900 MH2 100.000 kHz 775 45609 MHZ 64 26 dbm o1 2% dp
775,900 MHz 176,000 bz 20.000 kHz 775,90716 MH2 -58.91 dBm -45.91 d8 775.900 MHz 776,000 MHz 30.000 kHz 77596608 MHz -68.60 dBrm -55.680 dB
776.000 MHz 788,000 MHz 100,000 kHz 77762438 MHz 20,57 dem -9.43 dB 776.000 MHz 788,000 MHz 100,000 kHz 286 43556 MHe 20,39 dBm o6l ds
788,000 MHz 788,100 MHz 30.000 kHz 788,02852 MHz -68.80 dBm -55.80 d& 788.000 MHz 788.100 MHz 30.000 kHz 768.00365 MHz -59.52 dam -46.52 dB
788.100 MHz 793,000 MHz 100.000 kHz 790,42762 MHz -62.07 dBm -45.07 dB 788 100 MH= 793.000 Mz 100.000 kHz 788 11224 WHe 5575 dBm 275 db
793.000 MHz B0C.000 MHz 6.250 kHz 793.60390 MHz -76.32 dém -30.32 dé 793.000 MHz 806.000 MHz £.250 kHz 795.56494 MHz -71.53 dBm -25.93 dB
Y
il Ready

Date: 24, SEP.2021 1310:59

i

Date: 24 SEP.2021 1312:23

Ready [

Middle Band Edge / Full RB

Verify Middle Band Edge / Full RB

Spectrum (Ez Spectrum "3’
Ref Level 24,50 dém  Offset 4.50 dB Mode suto Sweep Ref Level 24.50 dBm  Offset 4.50 dB & RBW 1 MHz
SGL Count 100/100 lo Att 30dB @ SWT  10ms @ VBW 3 MHz Mode Auto Sweep
@1 avaPwr SGL Count 100/100
20 dhbippit Gheck PARS @ 1Rm AvgPwr
Line _$PURIOUS_LINE_ABS PASS
10ds 20 dem
0 dem [’7‘*"—“———-—“_'{ 10 dBm
-10d
= J | 0dBm
-20 dem T
/( l\ -10 dBm
-30 dém
et
-4n dn N -20 dem
SPURIOUS_LINE_ABS
50 dBm ot S e e LU APSAIrS IR SN ARV WA PR
50 #/‘"' -30 dBm
60 dB " ~
’fr P, 40 dBm
-70 demr
o
Start 763.0 MHz 7007 pts Stop 806.0 MHz || -50 dem
Spurious Emissions
Range Low Range Up | RBW | Freguency |  Powerabs | ALimit -60 dBm
763.000 MHz 775.000 MHz 6.250 kHz 77499401 MHz -47.38 dBm -1.38 dB
775.000 MHz 775.900 MHz 100,000 kHz 775,86538 MHz -34.07 dBm -21.07 dB | 75 gem
775.800 MHz 776.000 MHz 30.000 kHz 77596918 MHz -36.89 dbm -25.68 db
776.000 MHz 788.000 MHz 100.000 kHz 784,46953 MHz 3.41 dBm -26.59 dB | CF 774.99401 MHz 691 pts Span 12.7 kHz
768.000 MHz 788.100 MHz 30.000 kHz 788.01643 MHz -37.42 dBm -24.42 B |Cr e R ower
788.100 MHz 793.000 MHz 100.000 kHz 788,12203 MHz -33.75 dBm -20.75 dB )
793.000 MHz B806.000 MHz 6.250 kHz 793.18831 MHz -50.30 dBm -4.30 db Bandwidth 6.25 kHz Power -48.80 dBm Tx Total -48.80 dBm

Ready

] Ready

Date: 24 SEP. 2021 13:00:07
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SPORTON LAB.

FCC RF Test Report

Report No. : FG182710A

LTE Band 13/ 10MHz / 16QAM

middle Band Edge / 1 RB

middle Band Edge / 1 RBmax

Spectrum

Spectrum

Ref Level 24.50 dBm  Offset 4.50 dB Mode Auto Sweep Ref Level 24.50 dém  Offset 4.50 dg Mode Auto Sweep

5GL Count 100/100 SGL Count 100/100

@1 AvaPwr (@1 AvgPwr

20 dbifuilgheck BASS 20 gbiit Gheck PARS i
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS, PASS [J

10 dém T 10 dBm J

0 dBm fJ‘i 0 dem f![

-10 d8m { ll -10 dém —] '.

20 dam [ 20 dBm fJ %

-30 dBm -30 dBm [

_an da : _an dn, y
SPURIOUS \ SPURIOUS. LINE ABS ] \

-50 dBm \.\ A -50 dem \ “\

-60 dem r s Y 60 dBm Iy \.\/‘ "“" = L e — 4

-70 dBm M + -70 dBm r

.\
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 77483816 MHz -71.20 dém -25.20 de 763.000 MHz 775.000 MHz 6.250 kHz 77360340 MHz -74.49 dBm -28.49 dB
775.000 MHz 775,900 MHz 100.000 kHz 775.81683 MHz -55.12 dém -42.12 d& 775.000 MHz 775.900 MHz 100.000 kHz 775.81953 MHz -64.27 dBm -51.27 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.98017 MHz -58.98 dBm -45.98 dB 775.200 MHz 776.000 MHz 30.000 kHz 775.93621 MHz -69.02 dBm -56.02 dB
776.000 MHz 788,000 MHz 100,000 kHz 777.56444 MHz 12,85 dBm -10.15 d& 276.000 MHz 789.000 MHz 100.000 kHz 786,37562 MHz 19.93 dBm -10.07 dB
788.000 MHz 788.100 MHz 30.000 kHz 786.05769 MHz -68.89 d&m -55.89 d8 786.000 MHz 788.100 MHz 30.000 kHz 788.08057 MHz -59.51 dBm -46.51 dB
788.100 MHz 793.000 MHz 100.000 kHz 790.43741 MHz -62.67 dBm -49.67 dB 788,100 MHz 793,000 MHz 100.000 kHz 789,12602 MHz -56.07 dBm -43.07 dB
793.000 MHz 806,000 MHz 6.250 kHz 793.74675 MHz -76.61 dBm -30.61 dB 793.000 MHz 806.000 MHz 6.250 kHz 795,56434 MHz -72.95 dBm -26.95 dB
- —
]" Ready CECCCCEEEN 4 il Ready [T

Date: 24, SEP.2021 130948

Date: 24 SEP.2021 13:13:40

middle Band Edge / Full RB

Spectrum I

Ref Level 24.50 dBm
SGL Count 100/100

Offset 4.50 dB

Mode Auto Sweep

@1 AvgPwr
op gt ¢heck PASS
Line _$PURIOUS_LINE_ABS PABS
10 dBm
0 dem [ "_"‘}
-10 dBrm — l ‘
-20 dBm } \
-30 dBm
_an doem -'r-/ \TI‘“‘M
SPURIOUS_LINE_ABS_ ' -
50 dBrm } !
-60 dBm m‘“‘m
-70 dBm \\
Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
763.000 MHz 775,000 MHz 6.250 kHz 774.74226 MHz -50.04 dBm -4,04 dB
775.000 MHz 775,900 MHz 100.000 kHz 775.87707 MHz -36.82 dBm -23.82 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.91404 MHz -41.69 dBm -28.69 db
776.000 MHz 788.000 MHz 100.000 kHz 785.24875 MHz 2.39 dBém -27.61 dB
788.000 MHz 782,100 MHz 30,000 kHz 788.01184 MHz -39.90 dBm -26.90 dB
788,100 MHz 793,000 MHz 100,000 kHz 788.19056 MHz -35.98 dBm -22,98 dB
793,000 MHz 806,000 MHz 6,250 kHz 793.33117 MHz -53.10 dBm -7.10 dB
~7
[ J Ready [ [ ] 4
Date 24 SEP 2024 _43:025
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LTE Band 13/ 10MHz / 64QAM

middle Band Edge / 1 RB middle Band Edge / 1 RBmax

Spectrum || spectrum

Ref Level 24.50 dBm  Offset 4.50 dB Mode Auto Sweep Ref Level 24.50 dém  Offset 4.50 dg Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
20 dbialy heck PABS 20 delil heck PARS
Line _§PURIOUS_|LINE_ABS H PASS Line _§PURIOUS_LINE_ABS PASS n
10 dém 10 dBm “
0 dBm, ’Hﬁ 0 dem H
-10 dem | 3 - -10 dem — =
-20 dBm ﬁ T -20 dBm: Jl‘ ‘!
-30 dem | -30 dBm
e [ e ]
SPURIOUS_LI J] b SPURIOUS. LINE ABS [ |\
-50 dBm -50 dem - AN
-60 derm “Kl ! 60 dém ]
"’ *M—“MT" - IV Pl i
70 dBm 70 dem
= - [
Btart 763.0 MHz 7007 pts Stop B06.0 MHz ||| Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.94605 MHz -71.87 dBm -25.87 dB 762.000 MHz 775.000 MHz 6.250 kHz 773.68731 MHz -74.93 dBm -28.93 d&
775.000 MHz 775.900 MHz 100.000 kHz 775.84381 MHz -56.04 dém -43.04 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.83122 MHz -64.29 dBm -51.29 dB
775.900 Mz 176,000 bz 30.000 kHz 775,96626 MH2 -60.25 dBm -47.25 d8 775.900 MHz 776,000 MHz 30.000 kHz 775,96049 MHz -68.71 dbBrm -55.71 dB
776.000 MHz 788,000 MHz 100,000 kHz 777,62438 MHz 18.46 dBm -11.54 d& 776,000 MH= 788,000 MHz 100.000 kHz 286 44755 MHe 18.51 dem 1149 ds
788.000 MHz 788,100 MHz 30,000 kHz 78806219 MHz -68.91 dém -55.91 d& 788.000 MHz 788.100 MHz 30.000 kHz 768.00365 MHz -61.19 dem -48.19 dB
788.100 MHz 793.000 MHz 100,000 kHz 790,41294 MHz -63.23 dBm -50.23 dB 788,100 MHz 793.000 MHz 100.000 kHz 788.12692 MHz 57,46 dBm 44,45 dB
793.000 MHz 806,000 MHz 6.250 kHz 79361588 MHz 7658 dem |___-30.58 d 793.000 MHz 806,000 MHz 8250 kiiz 753.01548 MHz 75.86 dBm 2558 db,
il Ready ERERNRNEN M8 4 il Ready [ 4

Date: 24,SEP.2021 13:08:32 Date: 24 SEP.2021 13:14:51

middle Band Edge / Full RB

Spectrum I :%J

Ref Level 24.50 dém  Offset 4.50 dB Mode Auto Sweep

SGL Count 100/100
@1 AvgPwr

op gt ¢heck PASS

Line PURIOUS_LINE_ABS PABS

10 dBm

0 dBm [ ‘\

-10 dBm — ’ ‘

-20 dBm i \

-30 dBm -

_an dnem mr"j \kWI"""-u-.._
SPURIOUS_LINE_ABS_ ! T
.50 dBm ! !

60 dam B
“\"\.

-70 dBm
‘q“&;
Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
763.000 MHz 775.000 MHz 6.250 kHz 774.83816 MHz -50.09 dBm -4.00 dB
775,000 MHz 775.900 MHz 100.000 kHz 775.84111 MHz -37.21 dBm -24.21 dB
775,900 MHz 776.000 MHz 30.000 kHz 775.97378 MHz -41.63 dBm -28.63 dB
776.000 MHz 788.000 MHz 100.000 kHz 784.81718 MHz 2.41 dBm -27.59 dB
788.000 MHz 788,100 MHz 30.000 kHz 788.04491 MHz -40.32 dBm -27.32 dB
788,100 MHz 793,000 MHz 100.000 kHz 788.13182 MHz -36.25 dBm -23.25 dp
793,000 MHz 806,000 MHz 6,250 kHz 793.01948 MHz -53.54 dBm -7.54 dB
~
[ J Ready [ [ ] 4
Date 24 SEP 2024 _42.04.90
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SPORTON LAB.

FCC RF Test Report

Report No. : FG182710A

LTE Band 13/ 10MHz / 256QAM

middle Band Edge / 1 RB

middle Band Edge / 1 RBmax

Spectrum %:‘ Spectrum =
Ref Level 24.50 dBm  Offset 4.50 dB Mode Auto Sweep Ref Level 24.50 dém  Offset 4.50 dg Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
20 dbialy heck PABS 20 db:h“il heck PABS
Line _$PURIOUS_} INE_ABS ﬂ PABS Line _SPURIOUS_LINE_ABS PASS P
10 dBm ” 10 dBm ‘J‘
0 dBm i[ 0 dBm Ii
-10 dem i -10 dBm — T
i 1
-20 dem [‘ ! 20 dem ’ \
-30 dBm f 1 -30 dBm , l
_an Aa I _an dn
SPURIOUS_LINE_ABS_ T SPURIOUS LINE ABS ﬁ ] ‘I
-50 dBm 1 A -50 dem I f‘ T
S | \ | A\
-60 dem -60 dBm
. )
704 r 1 4 r 7l
70 dBm Tl + i -70 dem i I
|
Btart 763.0 MHz 7007 pts Stop B06.0 MHz ||| Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 773.18382 MHz -70.25 dBm -24.25 dB 762.000 MHz 775.000 MHz 6.250 kHz 773.18382 MHz -69.33 dBm -23.33 dé
775.000 MHz 775.900 MHz 100.000 kHz 775.43741 MHz -60.58 dém -47.58 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.77098 MHz -64.16 dBm -51.16 dB
775.900 Mz 176,000 bz 30.000 kHz 775,94111 MH2 ~64.96 dBm -51.96 d8 775.900 MHz 776,000 MHz 30.000 kHz 775,91753 MHz -68.64 dBrm -55.64 dB
776.000 MHz 788,000 MHz 100.000 kHz 777,60040 MHz 15.53 dém ~14.47 di 776.000 MHz 788.000 MHz 100.000 kHz 786.38761 MHz 15.72 dBm -14.28 dB
788.000 MHz 788,100 MHz 30,000 kHz 78801703 MHz -68.99 dém -55.99 d& 788.000 MHz 788.100 MHz 30.000 kHz 768.03432 MHz -65.26 dBm -52.26 dB
788.100 MHz 793.000 MHz 100,000 kHz 79081923 MHz -57.70 dBm -44.70 dB 788,100 MH= 783.000 MHz 100,000 kHz 788 10545 MHz 61 47 dBm ia 47 dB
793.000 MHz 806,000 MHz 6.250 kHz 795,26623 MHz -65.81 dBm -19.81 dB 793.000 MHz 806,000 MHz 8250 kiiz 25524026 MHz 7607 cbm 3007 db,
il Ready [ ] 4 il Ready

Date: 24, SEP.2021 13:07-15

Date: 24 SEP.2021 13:16:06

middle Band Edge / Full RB

Spectrum I :%J
Ref Level 24.50 dém  Offset 4.50 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
op gt ¢heck PASS
Line _$PURIOUS_| INE_ABS PABS
10 dBm
0 dem —
-10 dBm }
-20 dBm \
-30 dBm
-4n Abm I‘ ‘\
SPURIOUS_LINE_ABS_ i \’7
.50 dBm 8 P |
-60 dBm [
-70 dam d W\k“‘k
A P,
Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
763.000 MHz 775.000 MHz 6.250 kHz 774.94605 MHz -56.65 dBm -10.65 dB
775.000 MHz 775.900 MHz 100,000 kHz 775.64421 MHz -43.72 dBm -30.72 de
775.900 MHz 776.000 MHz 30,000 kHz 775.90674 MHz -48.52 dBm -35.52 dB
776.000 MHz 788.000 MHz 100.000 kHz 784.49351 MHz -0.47 dBm -30.47 dB
788.000 MHz 788,100 MHz 30.000 kHz 788.04131 MHz -50.14 dBm -37.14 dB
788,100 MHz 793,000 MHz 100.000 kHz 788.49406 MHz -45.81 dBm -32.81 dB
793,000 MHz 806,000 MHz 6,250 kHz 793.16234 MHz -61.09 dBm -15,09 dB
T: J Ready [ [ ]

Date 24 SEP 2024 4305 48
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SPORTON LAB.

FCC RF Test Report

Report No. : FG182710A

Conducted Spurious Emission

LTE Band 13 / 5SMHz

Lowest Channel / QPSK Middle Channel / QPSK
([ spectrum k=
Ref Level 0.00 d8m  Offset 4.50 dB Mode Auto Sweep Ref Level 0.00 dm  Offset 4.50 d@ Mode Auto Sweep
SGL Count 100/100 SGL Count 1004100
@1 AvgPwr (@1 AvgPwr
Limit i PAES Limit 1\.ch PAES
ine _SPURIOUS |INE_ABS | PABS ne $PURIOUS_| INE_ABS | PABS
-10 i -10 dif?—
SPURIOUS_LINE_ABS, SPURIOUS_LINE_ABS,
20de 20 dBm
-30 dBm -30 dBm
40 d8 -40 dBm
-50 dBm 1 -50 dBm 1
l — " o e l o e, LI .
-60 dém -60 dBm
5 -
70 dB 70 dBm
-80 dBm -80 dBm
90 d8 -390 dBm
Start 30.0 MHz 18004 pts Stop 8.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
30.000 MHz 763.000 MHz 100.000 kHz 725.45252 MHz -64.94 dém -51.54 dé 30.000 MHz 763.000 MHz 100.000 kHz 761.35157 MHz -64.84 dBm -51.84 dB
806.000 MHz 1.000 GHz 100.000 kHz 859.56267 MHz -63.76 dBm -50.76 dB 806.000 MHz 1.000 GHz 100.000 kHz 820.88206 MHz -64.00 dBm -51.00 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.55511 GHz -45.59 dém -32.59 d 1.000 GHz 3.000 GHz 1.000 MHz 1.56011 GHz -46.35 dBm -33.35 dB
3.000 GHz .000 GHz 1.000 MHz 6.98335 GHz -49.686 dém -36.86 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.97535 GHz -50.05 dBm -37.05 dB
aeg v - v
L J J [ L L J -
Date: 30.JUN.2021 12:19:06 Date: 30 JUN.2021 1219:55
Highest Channel / QPSK
Spectrum I
Ref Level 0.00 dBm Offset 4.50 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
jne PURIOUS_LINE_ABS PAES
-10 SERE= —
|_SPURI _LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
-50 dBm —
" i e
-60 dBm ‘J"
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions
Range Low | Range Up RBW Frequency | Power Abs ALimit |
30.000 MHz 763.000 MHz 100,000 kHz 737.54098 MHz -64.62 dBm -51.62 dB
806.000 MHz 1.000 GHz 100.000 kHz B862.18341 MHz -64.34 dBm -51.24 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.56511 GHz -45.72 dBm -32.72 dB
3,000 GHz 8.000 GHz 1.000 MHz 6.97085 GHz -50.11 dBm -37.11 dB
)i | W
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s=amranas. FCC RF Test Report Report No. : FG182710A

LTE Band 13/ 10MHz

Middle Channel / QPSK

Spectrum I lué?

Ref Level 0.00 dBm Offset 4.50 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
j b g 5S
10 Ehéll':'\”_ PURIOUS_LINE_ABS PAES

|_SPURIOUS_LINE_ABS_
-20 dBm

-30 dBm

-40 dBm

-50 dBm

[———

-60 dBm d

-70 dBm

-80 dBm

-90 dBém

Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 763.000 MHz 100,000 kHz 732,77886 MHz -64.61 dBm -51.61 dB
806.000 MHz 1.000 GHz 100.000 kHz 888.55422 MHz -64.25 dBm -51.25 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.55561 GHz -46.36 dBm -33.36 dB
3.000 GHz 8.000 GHz 1.000 MHz 6.99835 GHz -50.11 dBm -37.11 dB

)i AR e
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saronas. FCC RF Test Report

Report No. : FG182710A

Frequency Stability

Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0013
40 Normal Voltage 0.0015
30 Normal Voltage 0.0010
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0024
0 Normal Voltage 0.0005

-10 Normal Voltage 0.0023 PASS
-20 Normal Voltage 0.0019
-30 Normal Voltage 0.0009
20 Maximum Voltage 0.0025
20 Normal Voltage 0.0026
20 Battery End Point 0.0021

Note:

1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2APQU-K873HSVL

Page Number

1 A80 of A229

Report Issued Date : Dec. 03, 2021

Report Version

. Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG182710A

LTE Band 66

Peak-to-Av

erage Ratio

Mode
Mod.

LTE Band 66 /
QPSK

20MHz

RB Size

16QAM

64QAM

256QAM

Limit: 13dB

Full RB Full RB

Full RB

Full RB

Result

Middle CH

4.09

5.07

5.86

6.46

PASS

LTE Band 66 / 20MHz

Middle Channel / Full RB/ QPSK

Spectrum - Spectrum -
Ref Level 25.80 dbm _ Offset & 60 0B Ref Level 25.80 dém  Offset & 60 0B
o att 30dsAQU 2ms @ RBW 20 MHz e Att 30dEAQT 2ms @ RBW 20 bz
(@155 view [@15a view
| [
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=
A
0.0 - 001
5 3
4 X
y \
1E- " 1E-D
| i
t |
i Y
1E- T -0 \\
T I
| !
1E4 E-O! -
| ]
ICF 1.745 GHz Maan Pwr + 20.00 dB [CF 1.745 GHz Maan Pwr + 20.00 dB
Complementary Cumulative Distribution Function samples: 130000) Complementary Cumulative Distribution Function Samples: 130000
Maan Poak crest | 10% | 190 | 0.9% | 0.01% | Mean | Poak crest | 10% | 1%% | 0% | 0.019% |
Trace 1 [ 21.23 dgm | 2585 dém 4.52 dB 2,26 0B 3.62 dB 4.09 db 4.41 0B Trace 1 [ 20.25 dém 2558 dbm 5.53 dB 2.93 db 4.43 dB 5.07 d& 5.42 b
)i Qi e )yl RN e
Date: 28.JUN.2021 17:10:51 Date: 28 JUN.2021 17.11:37
Spectrum = Spectrum =
Ref Level 25.80 dbm _ Offset & 60 0B Ref Level 25.80 dém  Offset & 60 0B
o att 30dsAQU 2ms @ RBW 20 MHz e Att 30dEAQT 2ms @ RBW 20 bz
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1E- - 1E-D:
I
ICF 1.745 GHz Maan Pwr + 20.00 dB [CF 1.745 GHz Maan Pwr + 20.00 dB
Complementary Cumulative Distribution Function samples: 130000) Complementary Cumulative Distribution Function Samples: 130000
ean Poak crest | 10% | 190 | 0.9% | 0.01% | Mean | Poak crest | 10% | 1%% | 0% | 0.019% |
Trace 1 [ 19.00 dgm | 2565 dém 5.55 dB 3.07 0B 4.93 dB 536 db .35 0B Trace 1 [ 17.20 dem 24,56 dém 7.56 dB 3.25 db 5.22 dB 5,45 0B 7.22 db
)i Qi e )yl RN e
Date: 23.JUN.2021 17:12.03 Date: 28 JUN.2021 17.13:44
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26dB Bandwidth

Mode

LTE Band 66 : 26dB BW(MHz)
BW

20MHz

Mod. QPSK 16QAM
Middle CH 18.82

19.06

Spectrum L Spectrum =
Ref Level 25.00 dbm  Offset 5.60 0b @ RBW 300 kHz Ref Level 25.60 dém  Offset 5.00 G @ RBW 300 kHz
lo At 30dE SWT 188ps @ VBW 1MHz Mode Auto FFT o Att 30ds SWT 185ps @ VBW LMHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ iPk Max f@ 1Pk Max
14.01 dBm| Mi[1] 12.69 dém)
20 d8m 1.7479170 GHz 20 dam 1 1.7485960 GHz
) R S P 26.00 dB) B . e b dde 26.00 dB
10 dem = | 18.821000000 MHzZ| 10 dem Pl A B U 19.061000000 MH
| 1 92.9 | Q factor | 91.7
od 7 od ‘ .
10 ¥ -10 ] !
¥
¥ \ y ¥
-20 df - SV F— 20 d a *
Y Aot N Ry . S PR I o P
30 dBm ST HEm e
401 cf -40
-50 d 50 d
60 -60
7o d 70 di
CF 1.745 GHz 1001 pts Span 40.0 MHz CF 1.745 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result Type | Ref | Trc | X-value | ¥-value | _Function | Function Result |
ML 1 1747917 GHz 14.01 dém nd& down 18.621 MHz [ EY 1748595 GHz 12,69 dbm ndB down 19.061 MHz
T1 1 1.735649 GHz -13.27 dem e 26.00 d8 T1 1 1.735569 GHz -13,20 dém 108 26.00 d8
T2 1 1.754471 GHz -11.55 dém Q factor 92.9 T2 1 1.75463 GHz -13.53 dBm Q Factor 917
L )i J GHRNERNED o L )yl ] GHRNERNED o
Date: 28.JUN.2021 17:16:54 Date: 28 JUN.2021 17:17.27
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Occupied Bandwidth

Mode

LTE Band 66 : 99%0BW(MHz)

BW

20MHz

Mod.

QPSK

16QAM

Middle CH

17.90

17.86

Spectrum L Spectrum =
Ref Level 25.00 dbm  Offset 5.60 0b @ RBW 300 kHz Ref Level 25.60 dém  Offset 5.00 G @ RBW 300 kHz
lo At 30d2 SWT 185y @ VBW  1MHz  Mode Auta FFT o Att 30ds SWT  185us @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ iPk Max f@ 1Pk Max
Mi[1] 14.53 dBm| Mi[1] 13.78 dém)
20 d8m = 1.7433620 GHz 20 dam 1 1.7416430 GHz
- - v
. s A A Pon e [P BYA r 17.002097902 MHZ| T i By : 17.862137862 MHz
10 dem At i) o e RPEBY : 10 dm gee :
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CF 1.745 GHz 1001 pts Span 40.0 MHz CF 1.745 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function Function Result | Type | Ref | Trc | X-value | ¥-value | __Function Function Result |
ML 1 1743362 GHz 14.53 dbm [ EY 1741643 GHz 13,78 dbm
T1 1 1.736049 GHz 0.86 dBm 0cc Bw 17.002007902 MHz T1 1 1.7360889 GHz 7.62 dBm 0cc Bw 17862137862 MHZ
T2 1 1.753951 GHz 9.75 dém T2 1 1.753951 GHz 5,11 dBm
)i GHRNERNED o )yl GHRNERNED o
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SPORTON LAB.

FCC RF Test Report

Report No. : FG182710A

Conducted Band Edge

LTE Band 66 / 1.4AMHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spectrum

Ref Level 23.80 dBm
SGL Count 100/100

Offset 5.80 db Mode Auto Sweep

Spectrum

Ref Level 24.10 dBm
SGL Count 100/100

Offset 5.80 dB Mode Auto Sweep

@1 Avgpwr @1 AvgPwr
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e et LN
50 d8 1 poog eV h i O |
1t / dem v ———
&0 dem -0 dem
70 dBm 70 dB
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